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v Declaration
1. Report without signature of inspector, verifier and approver and “specific seal for test report” is invalid.
2. Report is invalid in case it is altered, incomplete pages, withouf across-page seal, duplicate without
“specific seal for test report”. Report can not be partial copied without writtern approval.
3. Entrusted test report is responsible for the samples received only. Test results can not be improper
propagated without written aprroval.
4. In case of any disagreement, applicant shall make a request in written form within 15 days on receiving
the report; otherwise test result shall be accepted.
5. Test report that issued by our lab can be verified by scatining the QR code. For any enquiry abou full report
content, please contact 0757-88735333, 88735222.
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